elmech
upplies

ULYV General assembly parts list

ik kb b EEFEEED

16 7
ITEM NO |DESCRIPTION QTY
1 SELMECH ULV TANK 1
2 PUMP/MOTOR ASSEMBLY 1
3 PUMP CHAMBER WINDOW 1
4 8 IN TANK LID ASSEMBLY 1
5 8 IN TANK SIEVE 1
6 MOUNTING BRACKETS 2
7 FILL LEVEL LABEL 2
8 M8X16MM SS HEX BOLT 4
9 M5 PLN WASHER 2
10 M5X10 POSI SCREW 2
11 1/2 INCH CLOSE TAPER NIPPLE 1
12 3 WAY VALVE ASSEMBLY 1
13 1/2IN MALE TO 1/2IN HOSE TAIL 1
14 1/2IN BSP MALE TO 1/4IN HOSE TAIL 1
15 DECALS 3
16 7.5M 6mm I/D APPLICATION TUBE 1
17 PUMP CHAMBER GASKET 1




elmech
upplies

Pump mounting bracket assembly parts list

ITEM NO |DESCRIPTION QTY
1 MOTOR/PUMP MOUNTING BRACKET 1
2 MOTOR PUMP ASSEMBLY 1
3 1/4IN BSP MALE - 1/4IN HOSE TAIL 1
4 1/4IN BSP FEMALE TO 1/4 IN HOSE TAIL 1
5 ROUND SLEEVED GROMMET 1
6 ROUND CABLE GROMMET 2
7 ROUND GROMMET 2
8 M5 SS HANKBUSH 2
9 M6 PLN WASHER 2
10 M6X12MM POSI SCREW 2
11 M5 PLN WASHER 2
12 M5X10 POSI SCREW 2
13 M5 PLN WASHER 5
14 M4 X 10 SS SCREW 4
15 NYLON 6.6 P CLIP 6.4mm DIAM 1
16 M4 FULL NUT 1
17 INLET TUBE 340MM 1
18 OUTLET TUBE 230MM 1
19 3 POLE XLR PLUG AND LEAD 1




elmech
upplies

ULV motor/pump assembly parts list

ITEM NO

DESCRIPTION

QTY

MOTOR AND SENSOR ASSEMBLY

MOTOR TO PUMP MOUNTING BUSH

PUMP ROTOR

ROTATION LABEL

—_

M5X25mm SS COUNTER SUNK SCREW

NO.8X12mm POZI HEAD SELF TAP SCREW

M4 X 8 SS SLOT SCREW

PUMP HEAD BACK PLATE

ol A 2N B

O|lo| NN =

TUBE SET MOUNT

—_

—_
o

TUBE SET

—_
—_

PUMP HOUSING

-
\V]

M4X6MM GRUB SCREW

—_
w

ROTOR SLIP WASHER (not allways fitted)




